
Material Test Report 
Heat Code: UYF An Ameri-Forge Group Company 

13770 Industrial Rd. Houston. i X  77015 

ISO 9001:2008 Certified Sales: (713) 868-4421 Fax: (713) 455-8366 
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PLESA STEEL INC. 
5100 WESTHEIMER ROAD 
SUITE 200 
Houston, TX 77056 
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prerent in lhia pioduct. It is your rerpomlbillty alone lo determine whether your facillty ia requlrsd la submil s Toxlc Release lnventory Raport und'er EPCRA ~eci ion 313. 

Po: 42 1 Sales Order: 116720 Line: 22 

ltem Code: 0601600102-0021~ 1 Qty Shipped: 50 

ltem D ~ s c :  FLG 06.00 0600 WN RF XH 
Supplier: Supplier Heat: 30354 66 

Certification No.: 256658 

Certification Date: 1 /7 /2013 

Spec: ASTM A ~ ~ ~ / A ~ o ~ N - ( ~ ~ ) / A s M E  SA 105/SA 105~-(08a) Section 11 Part A - Normalized 
Element  (.Iowt) Ladle Product  EPCRA CAS# 1 E lement  (%wt) Lad le  Product EPCRA CASU 

C Carhon 0.18 :Ni NicXel 0.09 J 7440-02-0 

Mn ~ a n g a n e s e  1.02 J 7439-96-5 f C r  chromium O .O7 J 7440-47-3 
P Phosphorous 0.012 : Mo Wolybdenuni 0.022 

S S u l p h u r  0.022 : V Vanadium O ,002 
Si silican 0.22 j Cb columbium 0.004 

CU capper 0.28 J 7440-50-8 jC.E. 0.39 

Mechanical Test ing Heat  Treat  

Test Lab AEG i NO-. Temp. IFI 1675 

~ e a t  ~ a r  size sacrificial ~iece jNorm. 1Hrz.l 4 

HBW 152 - 152 j Nom. Cooling Type AIR 

Elg ($1 37 : Nom. Location AFG 

60 RA 1%) 
,499 Tensile Specimen Sire i i n l  Other  

Tensile lksil 78.3 : MHC 3035466 

Yield lksil 48.5 

2 Gauge Length 

Product compliant with NACE MR0175 / ISO 15156 and NACE MR0103 / ISO 15156 latest edition and dimensions to ANSl 
816.5 - 2009 
NO Weld repair performed. Chemical Analysis resulta shown are actual. Forgings are capable of passing 
hydrostatic test onipatible with the appropriate rating. Elongation taken from a round specimen. Yield strength 
was determined using the .2% offset method. Al1 material supplied under this order is certified to be free of 
meriury contamination and no mercury bearing equipment was used in manufacturing, fabrication or testing. Made 
in USA.  

NO welding performed. 
AmeriForge manufactures materiais according to a certified Quality Management System conforming to ISO 9001:200€ 
and in compiance ta PED 97/23/EC, Section 4.3 
Tensile Testing Per ASTM E8; Brinell Hardness Per ASTM E10 

T h i ~  report is iksued incomplisnce wilh Ihe requirsmentsof EN10204 3.1 1 ISO 10474 3 1 . b  


